
28

39

4

5

6 31

34

3

33

33

1

32

10

37

89

?

11

30

48

13

44

7

16

43

41

42

23

24

1925

25 19 4

25

19

4

4 19 25 19 25

21

26

21 26

21 26

20

27

38
58

19

25

22

35

48

52
54

55

57

358.000
Metsaveokraana

13
.0

3.
20

15

Crane



35

53

59

 4978 

46

45

15

18

24

47

19

25

35

22

29 35 22

29

35

22

40
35

222

22 35

17

14

49 50 36

52 54

29

358.000
Metsaveokraana
Crane13

.0
3.

20
15



Pos. Dwg. No. Title QTY. Notes

36 201A22009 Hexagon head bolt 17 DIN 933 - M 6x35 - Zn

35 201A22043 Hexagon head bolt 16 DIN 933 - M10x 16 - Zn

34 358.050 Pin 1 D35x142

33 358.040 Pin 2 D35x186

32 - Hex headed screw. 6 DIN933-M16x 55-Zn

31 358.060 Pin 1 D25x140
30 358.011 Finger 1 D25x90

29 358.010 Pin 6 D25x45
28 358.704 Hydraulic cylinder 1 -

27 204A1608 Nut 6 DIN 985 (Nylock) M16

26 204A1611 Nut 3 DIN 985 (Nylock) M30

25 204A1610 Nut 7 DIN 985 (Nylock) M24

24 204A1605 Nut 10 DIN 985 (Nylock) M8

23 203A0205 Washer 1 DIN 125 - M8 - Zn

22 203A0206 Washer 16 DIN 125 - M10 - Zn

21 203A0214 Washer 3 DIN 125 - M30 - Zn

20 203A0209 Washer 6 DIN 125 - M16 - Zn

19 203A0213 Washer 7 DIN 125 - M24 - Zn

18 203A0204 Washer 3 DIN 125 - M6 - Zn
17 358.703 Hydraulic cylinder 1 -

16 201A2150 Hexagon head bolt 1 DIN931-M 8x110 - Zn

15 201A2188 Hexagon head bolt 3 DIN931-M 6x50 - Zn

14 358.702 Hydraulic cylinder 1 -

13 358.650 Grapple joint 1 -

12 358.600 Grapple 1 -

11 299A0218 Rotator 1 Finnrotor CR30
10 358.701 Hydraulic cylinder 2 -

9 358.130 Mounting foot leftside 1 -

8 358.120 Mounting foot rightside 1 -

7 358.012 Cable bar 1 -

6 358.030 Short lever II 1 -
5 358.005 Lever plate I 2 -

4 358.070 Pin 4 D25x160

3 358.300 Crane Beam 1 -
2 358.200 Torsion housing assembly 1 -

1 358.100 Frame 1 -

Metsaveokraana
Crane 358.000

13
.0

3.
20

15



Pos. Dwg. No. Title QTY. Notes

59 207A0101 Grease nipple 1 DIN 71412 - M6

58 358.090 Pin 1 D25x137

57 - Warning label 2 -

56 - Production label 1 -
55 A46803 Warning label 2 -

54 - Warning label 2 Danger zone 15m

53 - Sami logo (120x50) 2
52 - Sami logo (225x88) 2
51 358.900 Hydraulics 1 -

50 208E0417 Hose clamp cover plate 17 ADPS1

49 208E0426 Hose clamp 34 AD1 10-10 S

48 202A0505 Slotted spring pin 2 DIN1481 -  D6x30

47 358.080 Pin 1 D25x125
46 213A0128 Bushing 8 BRM80 TFP2530

45 207A0102 Grease nipple 7 R1/8"

44 358.500 Inner telescope 1 -

43 358.009 Rectangular slider 1 PA 6G

42 202A0463 Socket Set Screw 2 DIN 916 - M8x10
41 358.007 Circle slider cap 2 -

40 358.008 Circle slider 2 PA 6G

39 358.400 Outer tube 1 -
38 202A0102 Lynch pin 2 DIN11023 - Ø8

37 02.006 Pivot pin 2

Metsaveokraana
358.000

13
.0

3.
20

15

Crane


	VO Joonis 1
	Drawing View17

	VO Joonis 2
	Drawing View18
	Drawing View20

	VO ENG 1
	Drawing View15

	VO ENG 2
	Drawing View16


